

**REPORT**Report nr.: **1204504-001**Report date: **31-mag-12**Acceptance code: **1204504**Acceptance date: **14-mag-12**Start test date: **14-mag-12**End test date: **31-mag-12**References: **---**

Customer code: 6662

To:
FIDIVI TESSITURA VERGNANO SPA
Regione Masio 19/BIS
10046 POIRINO (TO)
Italia

To the attention of:
 sig. Alessandro Avenati

Tel.nr.: +39 011 9430662

Fax.nr.: +39 011 9430478

Sampling by customer

Article description:

Declared composition:

End use:

Typology:

Return:

LASER J
100% Trevira CS
furnishing
fabric
specimens enclosed

The results reported herein refer to the tested samples only and do not involve any product approval by Centro Tessile Serico.
 This document may not be reproduced other than in full, except with the prior written approval of the issuing Laboratory.

TEST	M.U.	RESULTS
14413 RESISTANCE TO ABRASION (Martindale) - over 41000 revs.		
Method:	UNI EN ISO 12947-2:2000 + EC 1-2010	
Instrument:	Abrasion Tester Martindale J.Heal - 103	
SPECIMEN BREAKDOWN		
Breakdown point which is reached:		
- in woven fabrics, when two separate threads are completely broken;		
- in knitted fabric, when one thread is broken causing a hole to appear;		
- in pile fabrics, when the pile is fully worn off;		
- in nonwovens, when the first hole resulting from the wear is of a diameter at least equal to 0,5 mm.		
Date of test		22-05-2012
Pretreatment carried out		NO ONE
First specimen: cycles to end point	cycles	>150000
Second specimen: cycles to end point	cycles	>150000
Third specimen: cycles to end point	cycles	>150000
Fourth specimen: cycles to end point	cycles	>150000
Average	cycles	>150000
Confidence limits		-
Load applied	kPa	12
Change in colour to end point	grade	3
Pilling occurred		-
Deviation from procedure		-
Enclosed:		1



Report nr.

1204504-001

TEST

M.U.

RESULTS

END OF REPORT

Supervisor Head
p.i. Giovanna Baglio

Technical Head
Prof. Mario Frigerio